16067 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 4 |1/4*-20 BOLTS 5 |1/4* RUBBER WASHERS
PART NO.: 16067 1 | VOLANT FILTER BOX LID 2 | ase* BOLT SENSOR GASKET
sz|_|>_|_|>|_|”_”_u_z szlﬁmcm”lﬁ”_”_”_zw 1 VOLANT FILTER BOX ADAPTER 4 | 1/4" LOCK WASHERS 3 | SELF TAP SCREWS
1 | VOLANT AIR DUCT 4 |1/4* WASHERS
WWW.VOLANT.COM 1 | RAM FILTER W/CLAMP 2 | 378" WASHER
TECH SUPPORT: (S09) 481—-3888 | t |4 x 3" HUMP HOSE REDCR 2 | 3/8" LOCK WASHER
2 | %064 cLaMPS 5 |1/4-20 TRUSS HEAD SCREWS
SIDE VIEW
(5> 1/4’-20 TRUSS HEAD SCREWS -7 N
(5> 174" RUBBER WASHERS \
FILTER BOX LID 7 T @ SELF TAP SCREWS
M@ M MASS FLOW
0 SENSOR
SENSOR GASKET
= 5 O TP VIEW
g
#064
+ y o+ CLAMP
4" X 3
@ VOLANT HUMP HOSE R VOLANT
AIR DUCT AIR DUCT
|=t <4) 1/4"-20 BOLTS
>m_%m% _ =t (4> 1/4" LOCK WASHERS
FENDER (4> 1/4'-20 BOLTS (4> 1/4" WASHERS
WELL (4> 174" LOCK WASHERS
T T| 4 174" waASHERS
= =] &Y% BT s FILTER BOX ADAPTER
(@ 3/8' WASHER
? @ 3/8" EXTRUDED U-NUTS nmmu_u o AIR TEMP SENSOR
2
ACCESSORY
OEM SELF TAP
RAM AIR SCOOP DUCT ALIGNS SCREY
AGAINST
FENDER
WELL

VOLANT
FILTER BOX



